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Certificate of Test: Chilt/P10075/B
MH Joinery Products PLC

Unit 11 Parrett Way
Colley Lane Industrial Estate
Bridgwater
Somerset
TAG 5LD

This document confirms that performance testing was conducted from 21 July 2010 to 8 September 2010. Testing was
conducted to the following standards:-

e BS 6375 Part 2: 2009 Performance of windows and doors - Part 2. Classification for operation and strength
characteristics and guidance on selection and specification.

e BS 6375 Part 3: 2009 Performance of windows and doors — Part 3 Classification for additional performance
characteristics and guidance on selection and specification. The following results were achieved

e

“Product tested . ~ Blenheim Window

Summary of testmg and c!assmcatlon - - Result

~ Test Standard |  Classification
! standard

Resistance to racking 'BS,EN'14608: 2004 | BSEN13115:2001 |  Class3

Resistance to repeated openmg . BS EN1191:2000 ‘ BS EN 12400: 2002 | 10,000 cycles
and closing _ : | (Class 2)

Loadmg bearmg capaclty of safety devices EN 14351 Part 1 testmg to the prlnclples of  No apparent
- EN 14609:2004 - | damage

,:Operatmgvforces : BS EN 12046-2'2003 | BS EN 13115 2001 " Class 1
~ BS 63765 Part 3: 2009 annex A Basic secunty test - |  Pass

The results relate only to the specimens tested, as detailed in technical specification document number
Chilt/P010075/tec
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Steve Smith — Test Engineer Vincent Kerrigan ﬁzghnlcal Manager
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